

# Type Test Certificate

Certificate No.: 1811- 113-344 \_05  
Rev.00

Page: 1/1

The strap fitting: **SPLASH500 50mm X 5000 daN**  
Type: polyester lashing strap  
Manufacture: Qingdao Strapping Pack Co.,Ltd.

We hereby certify that the followings items were type tested according to the agreed test procedure base on EN 12195-2:2000 by our Inspector.

The main elements of the fitting are specified as follows:

Material: polyester yarn  
Part: webbing and buckle

Allowable working load:

Place of test: No.72, Yangqing road, Jimo, Qingdao City, Shandong Province, China

Date of test: 2019-01-12

Test results: **5882 daN / 8449 daN**  
**5655 daN / 8922 daN**  
**5735 daN / 8763 daN**


First value: breaking strength of one strap only

Second value: system breaking strength of one loop of strap connected by lashing buckle

Certificate expiry date: 2024-01-15

Remarks: The above mentioned tests were conducted on calibrated tensile test equipment.

Place and Date  
Shanghai / 15-Jan-2019

*Sun Hongxuan*  
Sun Hongxuan  
Inspector to DNV-GL  
 DNV-GL  
INSPECTION SERVICES  
25-219